


Chapter 4:Chapter 4:Chapter 4:Chapter 4:Chapter 4:     TTTTTreatment Processes and Systemsreatment Processes and Systemsreatment Processes and Systemsreatment Processes and Systemsreatment Processes and Systems

4-484-484-484-484-48 USEPUSEPUSEPUSEPUSEPA Onsite A Onsite A Onsite A Onsite A Onsite WWWWWasteasteasteasteastewwwwwater ater ater ater ater TTTTTreatment Systems Manreatment Systems Manreatment Systems Manreatment Systems Manreatment Systems Manualualualualual

Sludge-handling process

To reduce loading to the liquid stream, the septage
can be sent directly to the sludge-handling process.
Like the headworks option, the impact on the
sludge treatment processes must be carefully
analyzed to ensure that the final product meets
[...]
Chapter 4:Chapter 4:Chapter 4:Chapter 4:Chapter 4:     TTTTTreatment Processes and Systemsreatment Processes and Systemsreatment Processes and Systemsreatment Processes and Systemsreatment Processes and Systems

Recirculating filters

The basic components of recirculating filters (see
Fact Sheet 11) are a recirculation/dosing tank,
pump and controls, a distribution network, a filter
bed with an underdrain system, and a return line
fitted with a flow-splitting device to return a
portion of the filtrate to the recirculation/dosing
tank (figure 4-26). The wastewater is dosed to the
filter surface on a timed cycle 1 to 3 times per
hour. The returned filtrate mixes with fresh septic
tank effluent before being returned to the filter.

Media types

Many types of media are used in packed bed filters.
Washed, graded sand is the most common medium.
Other granular media used include gravel, anthra-
cite, crushed glass, expanded shale, and bottom ash
from coal-fired power plants. Bottom ash has been
studied successfully by Swanson and Dix (1987).
Crushed glass has been studied (Darby et al., 1996;
and Emerick et al., 1997), and it was found to
perform similarly to sand of similar size and
uniformity. Expanded shale appears to have been
successful in some field trials in Maryland, but the
data are currently incomplete in relation to long-
term durability of the medium.

Foam chips, peat, and nonwoven coarse-fiber
synthetic textile materials have also been used.
These are generally restricted to proprietary units.
Probably the most studied of these is the peat filter,
which has become fairly common in recent years.
Depending on the type of peat used, the early perfor-
mance of these systems will produce an effluent with

a low pH and a yellowish color. This is accompa-
nied by some excellent removal of organics and
microbes, but would generally not be acceptable as
a surface discharge (because of low pH and visible
color). However, as a pretreatment for a SWIS,
low pH and color are not a problem. Peat must
meet the same hydraulic requirements as sand (see
Fact Sheets 10 and 11). The primary advantage of
the proprietary materials, the expanded shale, and to
some degree the peat is their light weight, which
makes them easy to transport and use at any site.
Some short-term studies of nonwoven fabric filters
have shown promise (Roy and Dube, 1994).
System manufacturers should be contacted for
application and design using these materials.

4.7.24.7.24.7.24.7.24.7.2 ApplicationsApplicationsApplicationsApplicationsApplications

Sand media filters may be used for a broad range
of applications, including single-family residences,
large commercial establishments, and small com-
munities. They are frequently used to pretreat
wastewater prior to subsurface infiltration on sites
where the soil has insufficient unsaturated depth
above ground water or bedrock to achieve adequate
treatment. They are also used to meet water quality
requirements before direct discharge to a surface
water. They are used primarily to treat domestic
wastewater, but they have been used successfully in
treatment trains to treat wastewaters high in organic
materials such as those from restaurants and
supermarkets. Single pass filters are most fre-
quently used for smaller applications and sites
where nitrogen removal is not required. Recirculat-
ing filters are used for both large and small flows

Performance of sand and other filters

Twelve innovative treatment technologies were installed to replace failed septic systems in the Narragansett Bay
watershed, which is both pathogen- and nitrogen-sensitive. The technologies installed consisted of an at-grade
recirculating sand filter, single pass sand filters, Maryland-style recirculating sand filters, foam biofilters, and a
recirculating textile filter. The treatment performance of these systems was monitored over an 18-month period. In
the field study, TSS and BOD

5
 concentrations were typically less than 5 mg/L for all sand filter effluent and less

than 20 mg/L for both the foam biofilter and textile filter effluents. Single pass sand filters achieved substantial
fecal coliform reductions, reaching mean discharge levels ranging from 200 to 520 colonies per 100 mL for all 31
observations. The at-grade recirculating sand filter achieved the highest total nitrogen reductions of any
technology investigated and consistently met the Rhode Island state nitrogen removal standard (a TN reduction of
50 percent or more and a TN concentration of 19 mg/L or less) throughout the study.

Source: Loomis et al., 2001.



Chapter 4:Chapter 4:Chapter 4:Chapter 4:Chapter 4:     TTTTTreatment Processes and Systemsreatment Processes and Systemsreatment Processes and Systemsreatment Processes and Systemsreatment Processes and Systems

4-524-524-524-524-52 USEPUSEPUSEPUSEPUSEPA Onsite A Onsite A Onsite A Onsite A Onsite WWWWWasteasteasteasteastewwwwwater ater ater ater ater TTTTTreatment Systems Manreatment Systems Manreatment Systems Manreatment Systems Manreatment Systems Manualualualualual

and are frequently used where nitrogen removal is
necessary. Nitrogen removal of up to 70 to 80
percent can be achieved if an anoxic reactor is used
ahead of the recirculation tank, where the nitrified
return filtrate can be mixed with the carbon-rich
septic tank effluent (Anderson et al., 1998; Boyle
et al., 1994; Piluk and Peters, 1994).

4.7.34.7.34.7.34.7.34.7.3 PerformancePerformancePerformancePerformancePerformance

The treatment performance of single-pass and
recirculating filters is presented in table 4-16. The
medium used was sand or gravel as noted. Recircu-
lating sand filters generally match or outperform
single-pass filters in removal of BOD, TSS, and
nitrogen. Typical effluent concentrations for
domestic wastewater treatment are less than 10 mg/
L for both BOD and TSS, and nitrogen removal is
approximately 50 percent. Single-pass sand filters
can also typically produce an effluent of less than
10 mg/L for both BOD and TSS. Effluent is nearly
completely nitrified, but some variability can be
expected in nitrogen removal capability. Pell and
Nyberg (1989) found typical nitrogen removals of
18 to 33 percent with their intermittent sand filter.
Fecal coliform removal is somewhat better in
single pass filters. Removals range from 2 to 4 logs
in both types of filters. Intermittent sand filter fecal
coliform removal is a function of hydraulic load-
ing; removals decrease as the loading rate increases
above 1 gpm/ft2 (Emerick et al., 1997).

Effluent suspended solids from sand filters are
typically low. The medium retains the solids. Most
of the organic solids are ultimately digested. Gravel
filters, on the other hand, do not retain solids as
well.

excessive solids buildup due to the lack of periodic
sludge pumping and removal. In such cases, the
solids storage capacity of the final settling compart-
ment might be exceeded, which results in the
discharge of solids into the effluent. ATU perfor-
mance and effluent quality can also be negatively
affected by the excessive use of toxic household
chemicals. ATUs must be properly operated and
maintained to ensure acceptable performance.

4.84.84.84.84.8 Aerobic treatment unitsAerobic treatment unitsAerobic treatment unitsAerobic treatment unitsAerobic treatment units

Aerobic treatment units (ATUs) refer to a broad
category of pre-engineered wastewater treatment

devices for residential and commercial use. ATUs
are designed to oxidize both organic material and
ammonium-nitrogen (to nitrate nitrogen), decrease
suspended solids concentrations and reduce patho-
gen concentrations.

A properly designed treatment train that incorpo-
rates an ATU and a disinfection process can provide
a level of treatment that is equivalent to that level
provided by a conventional municipal biological
treatment facility. The AUT, however, must be
properly designed, installed, operated and main-
tained.

Although most ATUs are suspended growth de-
vices, some units are designed to include both
suspended growth mechanisms combined with
fixed-growth elements. A third category of ATU is
designed to provide treatment entirely through the
use of fixed-growth elements such as trickling
filters or rotating biological contactors (refer to
sheets 1 through 3). Typical ATU’s are designed
using the principles developed for municipal-scale
wastewater treatment and scaled down for residen-
tial or commercial use.

Most ATUs are designed with compressors or
aerators to oxygenate and mix the wastewater.
Partial pathogen reduction is achieved. Additional
disinfection can be achieved through chlorination,
UV treatment, ozonation or soil filtration. In-
creased nutrient removal (denitrification) can be
achieved by modifying the treatment process to
provide an anaerobic/anoxic step or by adding
treatment processes to the treatment train.

4.8.1 4.8.1 4.8.1 4.8.1 4.8.1 TTTTTreatment mechanismsreatment mechanismsreatment mechanismsreatment mechanismsreatment mechanisms

ATUs may be designed as continuous or batch flow
systems (refer to fact sheets 1 through 3). The
simplest continuous flow units are designed with no
flow equalization and depend upon aeration tank
volume and/or baffles to reduce the impact of
hydraulic surges. Some units are designed with
flow-dampening devices, including air lift or float-
controlled mechanical pumps to transfer the
wastewater from the aeration tank to a clarifier.
Other units are designed with multiple-chambered
tanks to attenuate flow. The batch (fill and draw)
flow system design eliminates the problem of
hydraulic variation. Batch systems are designed to
collect and treat wastewater over a period of time.



USEPUSEPUSEPUSEPUSEPA Onsite A Onsite A Onsite A Onsite A Onsite WWWWWasteasteasteasteastewwwwwater ater ater ater ater TTTTTreatment Systems Manreatment Systems Manreatment Systems Manreatment Systems Manreatment Systems Manualualualualual 4-534-534-534-534-53

Chapter 4:Chapter 4:Chapter 4:Chapter 4:Chapter 4:     TTTTTreatment Processes and Systemsreatment Processes and Systemsreatment Processes and Systemsreatment Processes and Systemsreatment Processes and Systems
TTTT T a

bababab ab
le

 4
-1

6.
le

 4
-1

6.
le

 4
-1

6.
le

 4
-1

6.
le

 4
-1

6.
 S

in
gl

e 
pa

ss
 a

nd
 re

ci
rc

ul
at

in
g 

fil
te

r p
er

f
 S

in
gl

e 
pa

ss
 a

nd
 re

ci
rc

ul
at

in
g 

fil
te

r p
er

f
 S

in
gl

e 
pa

ss
 a

nd
 re

ci
rc

ul
at

in
g 

fil
te

r p
er

f
 S

in
gl

e 
pa

ss
 a

nd
 re

ci
rc

ul
at

in
g 

fil
te

r p
er

f
 S

in
gl

e 
pa

ss
 a

nd
 re

ci
rc

ul
at

in
g 

fil
te

r p
er

f o
rororor or
m

an
ce

m
an

ce
m

an
ce

m
an

ce
m

an
ce

.... .

a  S
in

gl
e-

fa
m

ily
 h

om
e 

fil
te

rs
. b R

es
ta

ur
an

t (
gr

ea
se

 a
nd

 o
il i

nf
/e

ff 
= 

11
9/

<1
 m

g/
L 

re
sp

ec
tiv

el
y)

. c 
Sm

al
l c

om
m

un
ity

 tr
ea

tin
g 

av
er

ag
e

15
,0

00
 g

pd
 o

f s
ep

tic
 ta

nk
 e

ffl
ue

nt
. d 

1 
gp

d/
ft2  =

 4
 c

m
/d

ay
 =

 0
.0

4m
3 /m

2 ×d
ay

. e  1
 lb

 B
O

D
/1

00
0f

t2 ×d
ay

 =
 0

.0
04

55
 k

g/
m

2 ×d
ay




